
 

 

 

 
 

5th December 2016 
 

 
NOTICE OF MEETING OF THE COUNCIL 

 
 

The meeting of the Council will be held at  
 

RIVERINA WATER COUNTY COUNCIL CHAMBERS, 
91 HAMMOND AVENUE, WAGGA WAGGA   

 
on 

 

FRIDAY, 9th DECEMBER 2016 at 2.00 pm 
 

and your attendance is requested accordingly,  

followed by Council Christmas Gathering. 

 
 

Yours faithfully 

 
G J Haley 
GENERAL MANAGER 



 

 

 

 
 
 
 

* AGENDA * 

TABLE OF CONTENTS 

 

APOLOGIES 

DECLARATION OF PECUNIARY & NON PECUNIARY INTEREST 

CONFIRMATION OF MINUTES HELD ON 26th OCTOBER 2016 

CORRESPONDENCE 

GENERAL MANAGER’S REPORT TO THE COUNCIL ....................................................................................................... 2 
[...]
  PREPARED BY: David Murphy 



 

 

2 

 

TABLE OF CONTENTS 

1.0 SUMMARY ................................................................................................................................................................... 3 

2.0 SCOPE OF WORK ...................................................................................................................................................... 3 

3.0 HSSE .............................................................................................................................................................................. 3 

4.0 RISK / CRITICAL ACTION AREAS ........................................................................................................................ 4 

5.0 CONTRACT/COMMERCIAL ................................................................................................................................... 4 

5.1 PROGRESS CLAIM .................................................................................................................................................... 5 
5.2 VARIATIONS ............................................................................................................................................................... 6 

6.0 FINANCE ...................................................................................................................................................................... 7 

7.0 PROGRAMME ............................................................................................................................................................. 8 

8.0 QUALITY ...................................................................................................................................................................... 9 

9.0 ENVIRONMENTAL .................................................................................................................................................... 9 
10.0 INDUSTRIAL RELATIONS ....................................................................................................................................... 9 

11.0 DESIGN AND TECHNICAL ...................................................................................................................................... 9 

12.0 COMMISSIONING ...................................................................................................................................................... 9 

13.0 STAKEHOLDERS ..................................................................................................................................................... 10 

14.0 SITE PROGRESS ....................................................................................................................................................... 11 

APPENDIX A – SCOPE OF WORKS SUMMARY ............................................................................................................. 15 
APPENDIX B – OCTOBER MONTHLY SAFETY REPORT ........................................................................................... 16 

APPENDIX C – NOVEMBER PROJECT PROGRAMME ................................................................................................ 17 

 



 

 

3 

 

1.0 SUMMARY 
 
Construction progressed in November focussed on structural steel and mechanical installation works in 
the filter and lamella area, as well as electrical and plumbing work chemical area. 

 
A significant commissioning milestone was achieved in the centrifuge area with operation of the plant in 
conjunction with the existing WTP and production of sludge from the new centrifuge dewatering plant. 
 
The chemical area installation mechanical and civil works focussed on installation of grating, 
interconnecting pipework and electrical fit out of drives, instrumentation and lighting. 
 
Mechanical installation progress has been substantively focussed on the erection of structural steel and 
installation filter internals, as well as Lamella sludge piping.   
 
Underground works focussed on stormwater and clearwater discharge piping completion. 
 
Electrical installation works continue to progress across all plant areas outside of the centrifuge area.  A 
significant activity for the month was the decommissioning of the HV lines and completion of the 
secondary HV supply to site, which also required the completion of the tie-in of the works to the existing 
RWCC boards.     
 
Key Milestones achieved in the Period were:  

• Centrifuge commissioning 

• Secondary HV works supply and energisation works 

• Energisation of the main plant switchboard to feed the existing RWCC buildings 

• Substantial works on chemical delivery bund and HV crossings completed 
 

Safety performance across the site continues to be good with no significant incidents occurring during 
the month.   

2.0 SCOPE OF WORK 
 

The project scope of works is to replace the Wagga Wagga Water Treatment Plant (WTP) to provide 
additional process capacity and asset reliability to produce up to 55ML/day of water for the residents of 
Wagga Wagga.  

Refer to Appendix A for a summary of scope of works for the project.   

3.0 HSSE 
 
Total hours worked on the project in October were 11,120 hours. Subcontractor hours recorded on site 
was 9,660 hours. Total hours worked on the project to date is 142,780. 
 
No lost time injuries (LTI) and no first aid injuries (FAI) were recorded in the month of November. 
   
Site inductions of 6 individuals have been undertaken and 24 HSSE pre-start toolboxes were held. No 
significant safety incidents were recorded in the month of November; the most significant near miss 
events occurred was a brown snake was observed at the site sheds and reversing truck damaged a 
parked and unattended skid steer.  Routine random blood alcohol testing was undertaken on a number 
of occasions with total tests completed now 2353.   
 
The October Safety Report is shown in Appendix B. 
 



 

 

4 

 

 

4.0 RISK / CRITICAL ACTION AREAS 
 
The legacy of a number of quality issues associated with third party vendor supplied goods have 
continued to impact construction activities last month.  Plans were implemented during the period to 
rectify these issues and allow installation to progress.  The most significant of these is the clarifier 
internals which are now under a programme of rectification and inspection which is coming close to 
conclusion following introduction of a bath based pickling process to improve treatment methods. 
 
The cumulative impacts of the inclement weather, combined with some of the other risks have impacted 
the ability of the project to finish sufficient early to mitigate the risks of meeting early water demands.  
This has seen the implementation of a series of temporary works undertaken to allow the connection of 
the old treatment plant and new dewatering/centrifuge facility to allow for the production of water to 
meet summer demands.  This risk has been successfully mitigated with the plant now in operation and 
preparing for transfer of operations to RWCC. 
 
Summary of Top Risks at October:- 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 
 

5.0 CONTRACT/COMMERCIAL  
 

Risk Description Potential Impact Control Measures 
Centrifuge commissioning 
and old plant interfaces 
prove more complex 

Overrun to commissioning 
programme 
Impact to production of water 

Pre-planning meetings held with operations 
existing plant 
Separate PLC to be used to run old plant (to 
separate from new plant) 
Simplify design and implementation of 
temporary works  

Filter penstock grout 
installation impacts 
construction 

Filter penstock grout 
installation 

Review product selection  
Engage with penstock vendor on 
methodologies 
 

Filter media sampling and 
logistics impacts 
construction 

Impact to site access 
Impact to efficiency 
 

Staged deliveries and loading where possible. 
Utilise local sampler and analysis 
 

Defect rectification works 
take longer than anticipated 

Overrun to construction 
programme 

Offsite quality inspection and expediting 
Apply additional resources 

Commissioning Program 
Overrun 
 

Plant not ready for 
performance trial by the 
required date. 

Commission plant in stages and work with 
RWCC to optimise witnessing process. 
Weekend work required to commission plant 
by the required date. 
Additional commissioning resources required. 

Exceptional Inclement 
Weather 
 

Delays associated with site 
inundation due to additional 
rainfall on site and rise in river 
levels. 

Purchase/implementation of additional site 
stabilisation material. 
Inlet structure works completed during low 
flows in the river. 
Insurance policies in place 
Ensure familiarity with RWCC flood response 
plan 



 

 

5 

 

5.1  Progress Claim 
 
Monthly progress meeting number 15 was held at site. The fourteenth progress claim was agreed.  The 
table below summarises the progress to the 23rd November. 
 

 
 

WAGGA WAGGA WATER TREATMENT PLANT Month Nov-16

Item No. Schedule of Prices
1 Provision of Preconstruction Activities

Preconstruction Activities subtotal (1) 100%

2 Provision of Project Management and Site Running Activities
Prooject Management Activities subtotal (2) 87%

3 Complete all additional designs, where required
Design and Documentation subtotal (2) 98%

4 Intake Works
Intake Works - General subtotal (3) 25%

5 Raw Water Piping System
Raw Water Piping subtotal (4) 37%

6 Lamella & Rapid Mix Tank
Lamella & Rapid Mix Tank subtotal (5) 81%

7 Filters
Filters subtotal (7) 94%

8 Filter Water Tank & Backwash
Filter Water Tank & Backwash subtotal (8) 99%

9 Machinery Room
Machinery Room subtotal (9) 99%

10 Clear Water Storage & Pumping System
Clear Water subtotal (10) 77%

11 Aluminuium Dosing Plant
Aluminium Dosing Plant subtotal (11) 93%

12 PACL Dosing Plant
PACL Dosing Plant subtotal (12) 88%

13 Caustic Soda Dosing Plant Facilities
Caustic Soda Dosing Plant subtotal (13) 92%

14 Sodium Hydrochlorite Dosing Plant
Sodium Hydrochlorite Dosing Subtotal (14) 92%

15 Polymer Dosing Plant
Polymer Dosing Plant subtotal (15) 77%

16 Fluoride Dosing Plant
Fluoride Dosing subtotal (16) 77%

17 Other Items
Other Items subtotal (17) 60%

18 Electrical Items
Electrical subtotal (18) 84%

19 Testing Demonstration Commissioning
Testing Demonstration and Commissioning (19) 5%

20 Post Process Proving
Post Process Proving (20) 0%

21 Sludge Handling & Dewatering System
Sludge Handling subtotal (19) 96%

22 Other Options Accepted 
Options subtotal (20) 81%

23 Variations 
Variations Subtotal 50%

Total Claim to date



 

 

6 

 

5.2 Variations 
 
During the period one variation was approved and two additional variations submitted relating to design 
development and site conditions.   
The raw water area continues to have most material differences in this scope and impacts from delay, 
these differences are being worked through to a resolution through senior executive engagement. 
 
 
The table below provides a summary of variations against the contract. 
 

Variation 
No. 

Title Amount 
($ 000) 

Incl. GST 

Status 
(November) 

VO01 Control System Design for fully 
networked plant 

15 Approved 

VO02 AC Road Surface 101 Approved 

VO03 Future UV 21 Approved 

VO04 Disabled Access 305
 

Approved  

VO05 Aggressive Water Response 87 Approved 

VO06 NSC02 – removal of Gyprock 5 Approved 

VO07 Transformer supplied by 
principle 

- 244 Approved 

VO08 Existing Balance Tank 
Permanent Walkway 

82 Not accepted  

VO09 Chemical Dosing – Alum 
Storage 

81 Approved 

VO10 Switchboards additional spare 
capacity 

8 Approved 

VO11 Lamella plate capacity 45 Approved 

VO12 Sewer pump station 6 Approved 

VO13 Manual Penstocks on Clarifier 
Inlet 

10 Approved 

VO14 Increased bearing capacity in 
the filters 

30 Approved 

VO15 Waste in excavation 
NSC04 & NSC06 

11 Approved 

VO16 Asbestos in Levee 29 Approved 

VO17 Warehouse Facility - 18 Approved 

VO18 Filter Gallery Trenches 41 Approved 

VO19 Additional 25mm cover to Slab 9 Approved 

VO20 Raw Water Intake  Senior Exec Review 

VO21 Material Compatibility Changes - 17  Approved 

VO22 Non-relocation of Workshop 
Sewer 

- 6 Submitted 

VO23 Pits under existing centrifuge 
building - NSC10 

7 Approved 

VO24 Clear Water Pumps Mechanical 
Seal 

75 Not accepted 

VO25 Bomen Line  Submitted 

VO26 NSC11 Material Excavated 
under UGL Carpark 

27 Under revision 

VO27 NSC12 Asbestos at Wash Water 
Holding Tank 

3 Under revision 

VO28 NSC13 Poor Ground at Sludge 
Thickener Tank 

20  



 

 

7 

 

VO29 Filter Water Overflow Changes -80 Approved 

VO30 Site Road Realignment 16 Submitted 

VO31 Roof Access Ladder to 
Centrifuge Building 

14 Approved 

VO32 NSC14 Damage to Scour Line & 
Repair 

11 Not accepted 

VO33 Flowmeter Modbus 
Communications 

14 Submitted 

VO34 Caustic Building Lighting 
Changes 

2 Submitted 

VO36 Sludge Thickener Infill Slab 157 Submitted 

VO37 NSC15 Reinstall DICL 22 Not accepted 

    

    

 
No extensions of time were approved during the period some still remain submitted but unassessed, 
these are primarily associated with inclement weather.  
 

6.0 FINANCE  
 
The table below summarises the invoices and payment status within each of the contract. 
   

Claim Description Invoice no. Amount Claim/Invoice Status 

W195 Progress Claim 1 Invoice # 1 $    879,128.59 Paid 

W195 Progress Claim 2 Invoice # 2 $ 1,428,346.00 Paid 
W195 Progress Claim 3 Invoice # 3 $ 1,246,918.00 Paid 
W195 Progress Claim 4 Invoice # 4 $ 2,341,562.00  Paid 

W195 Progress Claim 5 Invoice # 5 $ 2,269,089.00  Paid 

W195 Progress Claim 6 Invoice #6 $ 1,652,403.00 Paid 

W195 Progress Claim 7 Invoice #7 $ 2,039,696.00 Paid 

W195 Progress Claim 8 Invoice #8 $ 1,764,615.00 Paid 

W195 Progress Claim 9 Invoice #9 $ 2,037,494.00 Paid 

W195 Progress Claim 10 Invoice #10 $ 2,510,494.00 Paid 

W195 Progress Claim 11 Invoice #11 $ 3,296,966.00 Paid 

W195 Progress Claim 12 Invoice #12 $1,309,013.00 Paid 

W195 Progress Claim 13 Invoice #13 $1,416,136.00 Paid 

W195 Progress Claim 14 Invoice #14 $  967,609.00 Paid 

W195 Progress Claim 15 Invoice #15 $  714,741.00 Paid 

W195 Progress Claim 16 Invoice #16 $  582,416.00 Draft 

 
During the period three variations were approved as part of the W195 Contract.  The table below 
summarises the current approved Contract value of the Contract. Two variations were not accepted for 
adverse site conditions we will be engaging to discuss the basis of this decision as we thought they had 
merit.  
 
 

Contract Value  
(ex GST) 

Contract Value Status 
(Nov) 

W195 $    32,661,285 Reduced 

 
 
 
 



 

 

8 

 

7.0 PROGRAMME 
 
The combined construction programme is attached in Appendix C.  The Programme has been revised 
to show the Raw Water works occurring in 2017 with the formal performance testing to follow. 
The schedule therefore shows a completion date of at November 14, 2017.  The modification to this 
month has been a move to show 1st April commencement in accordance with planning requirements 
and the firmer demonstration testing.   
The team is focussed on operation production of water utilising the existing plant and leveraging the 
new waste water facilities and has been focussed on completion and commissioning in this area.  
The push for completion in December of the main plant has been impacted by filter media delivery and 
sampling and a penstock is still planned to drive to complete construction of the balance of main plant 
in 2016 has been impacted  and undertake partial commissioning in preparation for the raw water 
intake being available, this is also reflected in the Programme.   
 
Construction progressed in November focussed on structural steel and mechanical installation works in 
the filter and lamella area, as well as electrical and plumbing work chemical area. 

 
A significant commissioning milestone was achieved in the centrifuge area with operation of the plant in 